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Treating spasticity 
right at the start 
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Early intervention with Lioresal 
can significantly enhance suc
cessful rehabilitation, especially 
before major disabilities 
become permanent1 

Lioresal helps relieve spasticity 
resulting from spinal cord injury, 
multiple sclerosis or other spinal 
cord disorders. 
Lioresal acts primarily at the spinal 
level eliminating the problem of 
troublesome over sedation? 
Lioresal improves overall outlook 
for long term management1 
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sooner... 
means a 
fuller life later. 
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Neuromata 
2000 

Highly Advanced 
^ 2-Channel Neuro-Myograph 
for Clinical EMG and Evoked Response 
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DISA — world leaders in electromyo-

graphical equipments — has created the 

highly advanced Neuromatic® 2000 for 

handling all electromyography measure

ments occurring in practice, together wi th 

evoked response examinations. 

•k Microprocessor control of all param

eters and functions 
*• 10 investigation programs with pre-

selectable settings 

* Patient isolated preamplifiers with 
high sensitivity 

* Impedance test of electrodes 
* 2-channel normalized averager 

* Alpha-numeric display of settings, 
measuring values and calculations on 
built-in video monitor or slave monitor 

* Markers for measurement of ampli
tude, latency and duration 

if Incorporates stimulators for evoked 
response — visual, auditory and so
matosensory 
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Increased platelet activity may have an important role in inducing intimal damage and 
vasospasm" 

Whatever the precise sequence of events, formation of platelet aggregates in the coronary 
vessels could limit blood flow and either cause the ischemic event or result in deterioration of 
already compromised blood flow to the myocardium. 

Asasantine1 capsules contain 7T mg Persantine1 (dipyridamole) plus MO mg ASA.Clinical tria 
demonstrate the effectiveness of this combination in reducing platelet adhesion and aggregation 
and subsequent thrombus formation. Consequently Asasantine" is an important choice of therap; 
in preventing recurrent myocardial infarction. 

capsule Minimal side effects • No cardiovascular-related contraindication^ 

Asasantind 
Boehringer 
Ingelheim 

Boehringer Ingelheim (Canada) Ltd. l.tee 
977 Century Drive. Burlington. Ontario L7 
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Asasantine 
BRIEF PRESCRIBING INFORMATION 
THERAPEUTIC OR PHARMACOLOGICAL 
CLASSIFICATION 

Inhibitor of platelet adhesion and aggregation 
INDICATIONS AND CLINICAL USE 
Combined therapy with dipyridamole and ASA (Asasantine) 
is indicated in patients who are recovering from a myocardial 
infarction. The rate of re-infarction is significantly reduced by 
such therapy. 
CONTRAINDICATIONS 
Salicylate sensitivity, active peptic ulcer. 
WARNING 

Patients should be cautioned about the possibility of 
additional toxic effects of ASA if they are taking "over-the-
counter" ASA containing remedies, including cough and 
cold medications. 
PRECAUTIONS 

Since excessive doses of dipyridamole can produce 
peripheral vasodilation, it should be used with caution in 
patients with hypotension. 
ASA should be administered cautiously to patients with 
asthma and other allergic conditions, a history of 
gastrointestinal ulcerations, bleeding tendencies, significant 
anemia or hypo-prothrombinemia. 
Patients taking 2 to 3 g of ASA daily are at an increased risk 
of developing severe gastrointestinal bleeding following the 
ingestion of alcohol. 
Since salicylates interfere with maternal and infant blood 
clotting and lengthen the duration of pregnancy and' 
parturition time, they should not be administered during the 
last trimester of pregnancy unless the need outweighs the 
potential risks. 
Caution is necessary when salicylates and anticoagulants 
are prescribed concurrently, as salicylates can depress the 
concentration of prothrombin in the plasma. 
Patients receiving concurrent salicylates and hypoglycemic 
therapy should be monitored closely, since reduction of the 
hypoglycemic drug dosage may be necessary. 
Although salicylates in large doses are uricosuric agents, 
smaller amounts may depress uric acid clearance and 
thus decrease the uricosuric effects of probenecid, 
sulfinpyrazone, oxyphenbutazone and phenylbutazone. 
Caution should be exercised when corticosteroids and 
salicylates are used concurrently. 
Acute hepatitis has been reported rarely in patients with 
systemic lupus erythematosus and juvenile rheumatoid 
arthritis with plasma salicylate concentrations above 
25 mg/100 mL. Patients have recovered upon cessation 
of therapy. 
Salicylate ingestion should be restricted in patients receiving 
indomethacin (and perhaps other non-narcotic analgesics) 
for conditions such as rheumatoid arthritis. Salicylates can 
produce changes in thyroid function tests. 
Sodium excretion produced by spironolactone may be 
decreased by salicylate administration. 
Concomitant ingestion of salicylates and aminosalicylic acid 
(PAS) or aminobenzoic acid (PABA) in normal doses may 
lead to increased toxicity and salicylism. 
Salicylates reportedly displace sulfonylureas, penicillins and 
methotrexate from their binding sites on plasma proteins. 
Salicylates also retard the renal elimination of methotrexate. 
ADVERSE REACTIONS 
In a trial of 2026 patients in recurrent myocardial infarction, 
the most common patient complaints, except for headaches, 
were those associated with ASA administration. In order of 
frequency of occurrence, these were stomach pain, 
headaches, heartburn, dizziness, constipation, 
hematemesis, bloody stools and/or black, tarry stools, 
nausea and vomiting. An increased frequency of elevations 
of serum urea nitrogen, uric acid and creatinine were noted 
in the active treatment groups but increases for individual 
patients were small and not associated with clinical 
problems. There was also a slightly greater frequency of 
elevated systolic blood pressure readings in the active 
treatment groups. 
When dipyridamole has been used alone, headache, 
dizziness, nausea, flushing, syncope or weakness and skin 
rash have occurred during initiation of therapy. In most 
cases, these tend to be minimal and transient. Gastric 
irritation, emesis and abdominal cramping may occur at high 
dosage levels. Rare cases of what appears to be an 
aggravation of angina pectoris have been reported, usually 
at the initiation of therapy. On those uncommon occasions 
when adverse reactions have been persistent or intolerable 
to the patient, withdrawal of medication has been followed 
promptly by cessation of the undesirable symptoms. 
For ASA alone the following side effects have been reported: 
gastrointestinal — nausea, vomiting, diarrhea, 
gastrointestinal bleeding and/or ulceration; ear — tinnitus, 
vertigo, hearing loss; hematologic — leukopenia, 
thrombocytopenia, purpura; dermatologic and 
hypersensitivity — urticaria, angioedema, pruritis, skin 
eruptions, asthma, anaphylaxis; miscellaneous — acute, 
reversible hepatotoxicity, mental confusion, drowsiness, 
sweating, thirst. 

SYMPTOMS AND TREATMENT OF OVERDOSAGE 
Hypotension, as a result of high serum levels of 
dipyridamole, is likely to be of short duration if it occurs but 
vasopressor substances may be used if necessary. 
Salicylate overdosage SYMPTOMS may include rapid and 
deep breathing, nausea, vomiting, vertigo, tinnitus, flushing, 
sweating, thirst and tachycardia. In more severe cases, acid-
base disturbances including respiratory alkalosis and 
metabolic acidosis can occur. Severe cases may show fever, 
hemorrhage, excitement, confusion, convulsions or coma 
and respiratory failure. 

TREATMENT of salicylate overdosage consists of prevention 
and management of acid-base and fluid and electrolyte 
disturbances. Renal clearance is increased by increasing 
urine flow and by alkaline diuresis but care must be taken in 
this approach to not further aggravate metabolic acidosis 
and hypokalemia. Acidemia should be prevented by 
administration of adequate sodium containing fluids and 
sodium bicarbonate. 
Hypoglycemia is an occasional accompaniment of salicylate 
overdosage and can be managed by glucose solutions. If a 
hemorrhagic diathesis is evident, give Vitamin K. 
Hemodialysis may be useful in complex acid-base 
disturbances particularly in the presence of abnormal renal 
function. 

DOSAGE AND ADMINISTRATION 
The recommended oral dose is 1 capsule of Asasantine, 3 
times a day, in patients who have suffered a previous 
myocardial infarction. 
AVAILABILITY 

Asasantine is available as an opaque orange and yellow 
hard gelatin capsule. Each capsule contains 75 mg 
Persantine and 330 mg ASA. 
Supplied in packages of 100 capsules. 
Product Monograph available on request. 
REFERENCES: 
1 Myocardial ischemia in man: abnormal platelet 
aggregation and prostaglandin generation. Mehta, J. and 
Mehta, R In: Platelets and Prostaglandins in Cardiovascular 
Disease. Editors: Mehta, J. and Mehta, P. Futura Publishing 
Co., New York, 345-358,1981. 
2 Mehta, J. Platelets and Prostaglandins in Coronary Artery 
Disease-Rationale for use of platelet suppressive drugs. 
Jama 1983; 249:2818-2823 
3 Pumphrey, C. W., Chesebro, J. H. et al. In Vivo Quantitation of 
Platelet Deposition on Human Peripheral Arterial Bypass 
Grafts Using Indium — 111-labelled Platelets — Effect of 
Dipyridamole and Aspirin. The American Journal of 
Cardiology, 1983; 51: 796-801. 

Boehringer 
Ingelheim 
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fiorinal 
2 Fiorinal stat 
stops headaches fast 
Analgesic/Sedative 
Prescribing information 
Indications-Fiorinal* (Regular): In all 
conditions where simultaneous sedative and 
analgesic action is required, such as muscle 
contraction (tension) headache and mixed 
migraine headaches, menstrual and 
postpartum tension and pain. May be given in 
combination with Cafergot and Cafergot-PB 
when there is a tension headache in association 
with or following a vascular headache. 

* Fiorinat*-C: In all types of pain situations 
including: non-vascular headaches, 
postoperative pain, postpartum pain, pain 
following trauma, arthralgia, bursitis, 
dysmenorrhea, pain associated with neoplasia, 
strains, sprains, dislocations and fractures, 
sinusitis, influenza, low back pain, pain 
associated with dental procedures. 
Contraindications: Porphyria, hypersensitivity to 
any of the components. (Fiorinal®-C only -
gastrointestinal ulceration). Overdose of, or 
intoxication due to, alcohol, hypnotics, 
analgesics and psychotropic drugs. 
Precautions: Due to the presence of butalbital 
in Fiorinal® and butalbital and codeine in 
Fiorinal*-C, these drugs may be habit forming. 
Excessive or prolonged use should be avoided. 
As with most drugs, activities necessitating 
mental alertness such as operating hazardous 
equipment or driving a vehicle, should not be 
undertaken until the patient's response and 
sensitivity to the medication are established. 
Fiorinal* (Regular) should be used with caution 
in the presence of peptic ulcer. During 
pregnancy and lactation Fiorinal® and 
Fionnal®-C should be taken only upon medical 
advice. Keep out of the reach of children. 
Adverse Reactions: In rare instances, 
drowsiness, dizziness, nausea, vomiting, 
constipation, skin rash and miosis are possible 
adverse effects. 

Composition: Fiorinal® (Regular) - Sandoptal® 
(butalbital) 50 mg, Caffeine U.S.P. 4 0 mg, 
Acetylsalicylic Acid U.S.P. 3 3 0 mg. 
Fiorinal®-C>4 - Sandoptal® (butalbital) 50 mg, 
Acetylsalicylic Acid U.S.P. 3 3 0 mg, Caffeine 
U.S.P. 4 0 mg, Codeine Phosphate U.S.P. 15 mg. 
Fiorinal®-CH - Sandoptal®(butalbital) 50 mg, 
Acetylsalicylic Acid U.S.P 3 3 0 mg, Caffeine 
U.S.P. 4 0 mg, Codeine Phosphate U.S.P. 30 mg. 
Supply - Fiorinal®(Regular): Available in 
capsules or tablets for the patient's 
convenience. Bottles of 100 and 500 capsules 
and tablets. 

Fiorinal®-C: Bottles of 100 and 5 0 0 capsules. 

Dosage: 

Fiorinal® (Regular) 
Adults: 2 capsules or tablets at once, followed 
if necessary by 1 capsule or tablet every 3 to 
4 hours; up to a maximum of 6 capsules or 
tablets daily, or as directed by the physician. 
Children: One to 3 capsules or tablets a day, 
according to age. 
F i o r i n a i ® - C K & C H : 
Adults: One or 2 capsules at once, followed if 
necessary by 1 capsule every 3 to 4 hours,- up 
to a maximum of 6 capsules daily, or as 
directed by the physician. 
References: 1. Kibbe M H . Dis Nerv Syst 1955; 
16:3.* 2. Weisman SJ. Am Pract Digest Treat 
1955 ;6 (7 ) : 1 0 1 9 - 2 1 . * 3 . Glassman JM, Soyka 
JP. Curr Ther Res 1980; 28(6) : 904-15 . 4. Data 
on file. Sandoz (Canada) Ltd. 

*The composition of Fiorinal used in the 
reference studies was: Sandoptal (butalbital) 
50 mg; caffeine - 4 0 mg; ASA - 2 0 0 mg; and 
p h e n a c e t i n - 1 3 0 mg. 

Full prescribing information available to 
physicians and pharmacists upon request. 

SANDOZ* F^l 
PAAB 

(Vi) 
See inside back cover 
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PULSE OElAt 

DUAL OUTPUT 
DIGITAL STIMULATOR 

with Quartz Timed Programmable Digital Parameters 

TRAIN INTERVAL MS 

UJJ_ 

TRAIN DURATION MS 

PULSE INTERVAL MS 

• 1 1 , 1 1 -

PULSE DURATION MS 

MODELStl 
SEIUl 
VOLTS 

...~~. . « . . . . . . . AMPS 

GRASS. S t l STIMULATOR " " . " V S . . . 

FUNCTION 
Off 

0€l-Si A I] # ^ ^ t - M L - S l 
»S|-OIL-ll 

TRAIN 
ACHAT 

, , ^ 1 --SSR-Sie -~ac~ iu ESS. 

®, C?/?,4SS MODEL S11 SPECIFICATIONS 
TRAIN INTERVAL 

• SINGLE 
• REPETITIVE : 1 MS to 100 SEC 

TRAIN DURATION 

• 1 MS to 10 SEC 

PULSE INTERVAL 

• SINGLE 
• REPETITIVE: 100 uS to 100 SEC 

PULSE DURATION (S-|, S2) 

• 10 uS to 10 SEC 

PULSE DELAY 

• 10 uS to 10 SEC 

OUTPUTS (Two) 

• + 0.01 to + 150v 
• Independently adjustable 
• Biphasic with two Stimulus 

Isolation Units 

FUNCTIONS 
• Si :Off-On 
• S2:Off-On 
• De lay - S] & S2 s imu l taneous ly 
• Si - Delay - S2 
• Si - Delay - Si 

SYNC IN 

• To Pulse De lay 
• To Train Duration 

SYNC OUT 

• Train 
• Pulse 
• Delay 

MONITORS 

• S i and S2 Lamps 
• Si + S2 BNC Out 

PHYSICAL SIZE 

• 17-l /4"W x 5 - l / 4 " H x 8 - 1 / 2 " D 
• 19" Rackmount brackets 

supplied 
• Weight 19 lbs. 

STIMULUS ISOLATION 
UNITS (Optional) 

• SIU5 : Radio Frequency 
Isolation 

• PSIU6: Optically isolated with 
wide current range for research 

• SIU7: Optically isolated with 
limited pulse duration for 
clinical use 

• SIU8T: Transformer Coupled 
Isolator 

• CCU 1 : Converts voltage output 
to a constant current output 

GRASS INSTRUMENT COMPANY Tel. 617-773-0002 h 1 
101 Old Colony Avenue • P.O. Box 516 • Quincy, MA 02169 
©1983 S919B83 
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(betahistine hydrochlor ide tablets) 

For the 
management 
of Vertigo 

Proven efficacy 
"(Sere) is now a proven, useful therapeutic agent in 
the treatment of Meniere's disease, especially in 
the control of vertigo."1 

Restores vestibular responses 
"In a preliminary trial (Wilmot 1971) using objective 
testing of both auditory and vestibular function... 
the results showed statistical significance in favour 
of Sere."2 

Reduced severity of episodic vertigo 
"... a significant improvement in favour of the drug 
(Sere) with regard to vertigo, tinnitus and deafness. 
Vertigo was the most responsive symptom."1 

Well tolerated 
"No adverse reactions were observed."1 

REFERENCES: 
1 Frew, I.J.C. el al: Postgrad. Med. J.; 52:501-503,1976. 
2 Wilmot, T.J. et al: J. Laryng. Otol; 9:833-840,1976. 

PRESCRIBING INFORMATION: 
INDICATIONS: SERC may be of value in reducing the episodes of vertigo in Meniere's 
disease. No claim is made for the effectiveness of SERC in the symptomatic treatment of 
any form of vertigo other than that associated with Meniere's disease. 
DOSAGE AND ADMINISTRATION: The usual adult dosage has been one to two tablets 
(4 mg. each) administered orally three times a day. 
Recommended starting dose is two tablets three times daily. Therapy is then adjusted as 
needed to maintain patient response. The dosage has ranged from two tablets per day to 
eight tablets per day. No more than eight tablets are recommended to be taken in any one day. 
SERC (betahistine hydrochloride) is not recommended for use in children. As with 
all drugs, SERC should be kept out of reach of children. 
CONTRAINDICATIONS: Several patients with a history of peptic ulcer have experienced 
an exacerbation of symptoms while using SERC. Although no causual relation has been 
established SERC is contraindicated in the presence of peptic ulcer and in patients with 
a history of this condition. SERC is also contraindicated in patients with pheochromocytoma. 
PRECAUTIONS: Although clinical intolerance to SERC by patients with bronchial asthma 
has not been demonstrated, caution should be exercised if the drug is used in these patients. 
USE IN PREGNANCY: The safety of SERC in pregnancy has not been established. 
Therefore, its use in pregnancy or lactation, or in women of childbearing age requires 
that its potential benefits be weighed against the possible risks. 
ADVERSE REACTIONS: Occasional patients have experienced gastric upset, nausea and 
headache. 
HOW SUPPLIED: Scored tablets of 4 mg each in bottles of 100 tablets. 
Full prescribing information available on request. 
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